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The following information was/were submitted and identified by/on behalf of the client:

Applicant
Address
Sample Name
Sample Model
Sample Material

Color

Supplier

Buyer

Sample Receive Date
Sample Testing Period

Test Result Summary:

NINGBO HOZ TRADING CO.,LTD

4F,Building 1,N0.1599 Juxian Road, Hi-Tech Zone, Ningbo, China

Salsa Bowl 2pk; Salsa Bowls 6pk

419900;41990-6B
PP

Yellow-Orange; Green-Red; Black

Black

NINGBO HOZ TRADING CO.,LTD

Regent Products Corp
Jul. 01 2022

Jul. 01, 2022 - Jul. 08, 2022

TEST ITEM(S) TEST REQUESTED CONCLUSION(S)
. Food and Drug Administration (FDA) Regulations 21 CFR
Density at 23°C PASS
177.1520
. . Food and Drug Administration (FDA) Regulations 21 CFR
Melting Point PASS
177.1520
Extractable fraction in o ) )
Food and Drug Administration (FDA) Regulations 21 CFR
n-hexane at reflux PASS
177.1520
temperature
Soluble fraction in xylene at | Food and Drug Administration (FDA) Regulations 21 CFR PASS
25°C 177.1520

Authorized signature:

C‘ .

Lab Manager: Gavin Zhou

Jul. 11, 2022

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal
quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).
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Test Result(s):

Test Sample Description:

Sample No. Client Claimed Material Sample Description
01 Homo-PP Yellow bowl

1. Test Results for Homo-polypropylene according to FDA 21 CFR 177.1520

. - Result(s) ]
Test Iltems Unit Limit o1 Conclusion(s)

1. Density at 23°C gl cm?® 0.880-0.913 0.909* PASS
2. Melting Point °C 160 — 180 166* PASS
3. Extractable fraction in n-hexane at

w/w % <6.4 0.7 PASS

reflux temperature

4. Soluble fraction in xylene at 25°C wiw % <9.8 3.4 PASS

Note: 1. “<” =less than;
2. ™ =The test results come from report No.NGBHG2201619601, Date: Jul. 08, 2022.

This report is only responsible for the tested sample(s) from the client, the testing result(s) is used for scientific research, teaching or internal
quality control. Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted).
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Sample Photo(s):
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GIG authenticate the photo(s) on original report only

***End of Report***
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